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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%
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Report No.: FR490210B

EUT Information

Report NO : 490210
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Line
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Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.156750 38.94 55.63 16.69 | L1 OFF 19.8
0.156750 50.87 65.63 1476 | L1 OFF 19.8
0.186000 21.74 54.21 3247 | L1 OFF 19.8
0.186000 41.85 64.21 22.36 | L1 OFF 19.8
0.402000 33.40 47.81 1441 | L1 OFF 19.8
0.402000 40.59 57.81 17.22 | L1 OFF 19.8
0.456000 29.25 46.77 1752 | L1 OFF 19.8
0.456000 40.07 56.77 16.70 | L1 OFF 19.8
1.299750 20.10 46.00 25.90 | L1 OFF 19.8
1.299750 28.01 56.00 27.99 | L1 OFF 19.8
25.939500 28.32 50.00 21.68 | L1 OFF 20.0
25.939500 33.84 60.00 26.16 | L1 OFF 20.0
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EUT Information

Report No.: FR490210B

LimitatiMain Po

Report NO : 490210
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
P > 5B ICSE-003 ,
_E 50’ . Part l;ib IC:S 3-Avc e
[J] S S S SN SRS S
s T @&
- 407 ey
30T
T *
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.

(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.154500 35.75 55.75 20.00 | N OFF 19.8
0.154500 50.12 65.75 15.63 | N OFF 19.8
0.195000 30.51 53.82 23.31 | N OFF 19.8
0.195000 44.14 63.82 19.68 | N OFF 19.8
0.408750 32.51 47.67 15.16 | N OFF 19.8
0.408750 39.91 57.67 17.76 | N OFF 19.8
0.449250 31.70 46.89 15.19 | N OFF 19.8
0.449250 39.59 56.89 17.30 | N OFF 19.8
3.162750 18.71 46.00 27.29 | N OFF 19.8
3.162750 24.24 56.00 31.76 | N OFF 19.8

26.007000 27.97 50.00 22.03 | N OFF 20.2

26.007000 33.24 60.00 26.76 | N OFF 20.2

B3 of B3



samonias. FCC RADIO TEST REPORT Report No. : FR490210B

Appendix C.Radiated Spurious Emission Test Data

Temperature : 19.8~23.6°C
Test Engineer : John Chuang, David Dai and Sam Chou
Relative Humidity : 64.8~70.5%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : Clof C114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Cl.Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 9 2400-2483.5 1+2 802.11b 01 2412 1Mbps - -
Mode 10 2400-2483.5 1+2 802.11b 06 2437 1Mbps - -
Mode 11 2400-2483.5 1+2 802.11b 11 2462 1Mbps - -
Mode 12 2400-2483.5 1+2 802.11g 01 2412 6Mbps - -
Mode 13 2400-2483.5 1+2 802.11g 06 2437 6Mbps - -
Mode 14 2400-2483.5 1+2 802.11g 11 2462 6Mbps - -
Mode 15 2400-2483.5 1+2 802.11n HT20 01 2412 MCSO0 - -
Mode 16 2400-2483.5 1+2 802.11n HT20 06 2437 MCSO0 - -
Mode 17 2400-2483.5 1+2 802.11n HT20 11 2462 MCSO0 - -
Mode 18 2400-2483.5 1+2 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 19 2400-2483.5 1+2 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 20 2400-2483.5 1+2 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 21 2400-2483.5 1+2 802.11n HT40 03 2422 MCSO0 - -
Mode 22 2400-2483.5 1+2 802.11n HT40 06 2437 MCSO0 - -
Mode 23 2400-2483.5 1+2 802.11n HT40 09 2452 MCSO0 - -
Mode 24 2400-2483.5 1+2 802.11ax HE40 03 2422 MCSO0 Full RU -
Mode 25 2400-2483.5 1+2 802.11ax HE40 06 2437 MCSO0 Full RU -
Mode 26 2400-2483.5 1+2 802.11ax HE40 09 2452 MCSO0 Full RU -
Mode 27 2400-2483.5 1+2 802.11n HT40 06 2437 MCSO0 - LF
Mode 28 2400-2483.5 1+2 802.11n HT40 06 2437 MCSO0 - SHF
Mode 29 2400-2483.5 1+2 802.11b 10 2457 1Mbps - -
Mode 30 2400-2483.5 1+2 802.11g 02 2417 6Mbps - -
Mode 31 2400-2483.5 1+2 802.11g 10 2457 6Mbps - -
Mode 32 2400-2483.5 1+2 802.11n HT20 02 2417 MCSO0 - -
Mode 33 2400-2483.5 1+2 802.11n HT20 10 2457 MCSO0 - -
Mode 34 2400-2483.5 1+2 802.11n HT40 04 2427 MCSO0 - -
Mode 35 2400-2483.5 1+2 802.11n HT40 08 2447 MCSO0 - -
Mode 36 2400-2483.5 1+2 802.11ax HE20 02 2417 MCSO0 Full RU -
Mode 37 2400-2483.5 1+2 802.11ax HE20 10 2457 MCSO0 Full RU -
Mode 38 2400-2483.5 1+2 802.11ax HE40 08 2447 MCSO0 Full RU -
TEL : 886-3-327-0868 Page Number : C2 of C114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

C2.Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

802.11b 01 | 2385.66 52.53 54.00 -1.47 \% Avg. Pass - Band Edge

° 802.11b 01 | 4824.00 48.91 54.00 -5.09 \% Avg. Pass - Harmonic
802.11b 06 | 2385.57 51.65 54.00 -2.35 \% Avg. Pass - Band Edge

10 802.11b 06 | 4874.00 52.28 54.00 -1.72 \% Avg. Pass - Harmonic
802.11b 11 | 2487.76 50.79 54.00 -3.21 \% Avg. Pass - Band Edge

- 802.11b 11 | 4924.00 52.61 54.00 -1.39 \% Avg. Pass - Harmonic
802.11g 01  2389.95 52.58 54.00 -1.42 \% Avg. Pass - Band Edge

2 802.11g 01 | 4824.00 44.19 74.00 -29.81 \% Peak Pass - Harmonic
802.11g 06  2485.95 52.24 54.00 -1.76 \% Avg. Pass - Band Edge

e 802.11g 06 @ 4874.00 41.13 54.00 -12.87 \% Avg. Pass - Harmonic
802.11g 11 | 2483.51 52.42 54.00 -1.58 \% Avg. Pass - Band Edge

o 802.11g 11 | 4924.00 39.07 54.00 -14.93 \% Avg. Pass - Harmonic
802.11n HT20 01  2389.56 52.01 54.00 -1.99 \% Avg. Pass - Band Edge

o 802.11n HT20 01 - - - - - - - - Harmonic
802.11n HT20 06 - - - - - - - - Band Edge

1 802.11n HT20 06 @ 4874.00 40.28 54.00 -13.72 Avg. Pass - Harmonic
802.11n HT20 11 | 2483.58 52.42 54.00 -1.58 Avg. Pass - Band Edge

o 802.11n HT20 11 - - - - - - - - Harmonic
802.11ax HE20 @ 01 | 2389.17 52.62 54.00 -1.38 \% Avg. Pass FullRU | Band Edge

1 802.11ax HE20 @ 01 | 4824.00 44.57 74.00 -29.43 \% Peak Pass FullRU = Harmonic
802.11ax HE20 | 06 & 2489.86 52.80 54.00 -1.20 \% Avg. Pass FullRU | Band Edge

o 802.11ax HE20 | 06 @ 4874.00 41.03 54.00 -12.97 \% Avg. Pass FullRU = Harmonic
802.11ax HE20 @ 11 | 2484.50 52.73 54.00 -1.27 \% Avg. Pass FullRU | Band Edge

20 802.11ax HE20 | 11 | 7386.00 37.91 54.00 -16.09 \% Avg. Pass FullRU = Harmonic
802.11n HT40 03 | 2388.40 52.01 54.00 -1.99 \% Avg. Pass - Band Edge

2 802.11n HT40 03 - - - - - - - - Harmonic
802.11n HT40 06 @ 2490.05 52.81 54.00 -1.19 \% Avg. Pass - Band Edge

2 802.11n HT40 06 @ 4874.00 39.31 54.00 -14.69 \% Avg. Pass - Harmonic
802.11n HT40 09 | 2485.17 52.74 54.00 -1.26 \% Avg. Pass - Band Edge

2 802.11n HT40 09 - - - - - - - - Harmonic
802.11ax HE40 = 03 | 2389.74 52.14 54.00 -1.86 \% Avg. Pass Full RU @ Band Edge

2 802.11ax HE40 | 03 | 7266.00 38.46 54.00 -15.54 Avg. Pass = FullRU | Harmonic

TEL : 886-3-327-0868 Page Number : C3 of C114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE40 | 06 2389.25 52.67 54.00 -1.33 \% Avg. Pass | FullRU | Band Edge
2 802.11ax HE40 | 06 7311.00 38.33 54.00 -15.67 \% Avg. Pass | FullRU | Harmonic
802.11ax HE40 | 09 2485.94 51.65 54.00 -2.35 \% Avg. Pass | FullRU | Band Edge
26 802.11ax HE40 | 09 7356.00 38.02 54.00 -15.98 \% Avg. Pass | FullRU | Harmonic
27 LF 06 718.70 37.45 46.00 -8.55 \% Peak @ Pass - LF
28 SHF 06 | 25640.00 43.87 74.00 -30.13 \% Peak @ Pass - SHF
802.11b 10 | 2483.83 52.43 54.00 -1.86 \% Avg. Pass - Band Edge
29 802.11b 10 4914.00 52.54 54.00 -1.46 \% Avg. Pass - Harmonic
802.11¢g 02 | 2389.95 52.37 54.00 -1.63 \% Avg. Pass - Band Edge
%0 802.11g 02 - - - - - - - - Harmonic
802.11¢g 10 | 2486.03 52.32 54.00 -1.68 \% Avg. Pass - Band Edge
3 802.11g 10 - - - - - - - - Harmonic
802.11n HT20 02 2389.95 51.71 54.00 -2.29 \% Avg. Pass - Band Edge
% 802.11n HT20 02 - - - - - - - - Harmonic
802.11n HT20 10 2484.13 52.69 54.00 -1.31 \% Avg. Pass - Band Edge
% 802.11n HT20 10 - - - - - - - - Harmonic
802.11n HT40 04 2389.52 52.76 54.00 -1.24 \% Avg. Pass - Band Edge
4 802.11n HT40 04 - - - - - - - - Harmonic
802.11n HT40 08 2485.43 52.98 54.00 -1.02 \% Avg. Pass - Band Edge
% 802.11n HT40 08 - - - - - - - - Harmonic
802.11ax HE20 | 02 2389.82 52.13 54.00 -1.87 \% Avg. Pass | FullRU | Band Edge
% 802.11ax HE20 | 02 - - - - - - - FullRU | Harmonic
802.11ax HE20 | 10 2483.53 51.59 54.00 -2.41 \% Avg. Pass | FullRU | Band Edge
37 802.11ax HE20 | 10 - - - - - - - FullRU | Harmonic
802.11ax HE40 | 08 2485.53 52.16 54.00 -1.84 \% Avg. Pass | FullRU | Band Edge
% 802.11ax HE40 | 08 - - - - - - - FullRU | Harmonic
TEL : 886-3-327-0868 Page Number : C4 of C114

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
105 / \\ 105
875 875
\ PEAK 74
00 00
IARRERN
52 i w = 5! ey e e v
st it
350 350
Peak
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 2368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 88371 5294 74.00 -21.06 43,11 27,3 8.68 36.24 10.03 158 319 PEMK 1 241200 13,04 ------ - 103.03 27,50 8.73 36,25 10.83 159 319 PEAK
gl oB) gLl B
1225 1225
1
105, / \ 105,
875 875
00 \ 00
AVG_54)
525 - 525 =
1
k] o el
350 i i
Avg
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:1.600kHz SWT:Auto + RBN:1060.060kHz VBW:1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 38566 4478 5480 -9.27 3497 27,3 B.68 36.24 10.03 158 319 AVERAGE 1 241200 11017 ------ ----- 100,15 27,50 8.74 36.15 10.83 150 319 AVERAGE

TEL : 886-3-327-0868 Page Number : C50f C114
FAX : 886-3-327-0855
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. FR490210B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105, \ 105,
875 875
PEAK 74
00 w\\wm 00
1
525 R WMWWW 52! o e
LM blchoaiin PR T b
350 350
Peak
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238605 6136 74.00 -12.64 5L55 27,3 B.68 36.24 1003 157 121 PEM 1 241200 12103 ------ ------ 11,02 27,50 8.73 3625 l0.e3 157 121 PEAK
gl oB) gLl B
1225 1225
875 875
00 \ 00
AVG_54)
525 W\\ 525 . =
sl I T
350 350
Avg
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060kHz VBW:1.600kHz SWT:Auto + REN:1060.060kHz VBW:1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238566 52,53 54.00 -1.47 4272 27,3 B.68 36.24 10.03 157 121 AVERAGE 1 2412.00 117.08 ------ ------ 106,99 27.50 8.73 36.15 10.83 157 121 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
gL gBuim) L)
1225 1225
1050 10!
8.5 815
PEAK 74 PEAK 74
00 ! 700 !
‘ G, HJ G QJ
525 A e 52! ey
W“Ww WMW"”
Peak %0 50
11
AVg 115 1.
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site i e3CH2B-HY Site i 03CH2G-HY
Condition: PEAK 74 3m HF_91200 02369 231030 HORIZONTAL Condition: PEAK 74 3m HF_91260 02369 231030 VERTICAL
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4B24.08 43.61 74.80 -25.99 40.89 3119 12.46 37.52 @.79 258 194 PEAK 1 4524.00 52.48 74.60 -21.60 44.48 32.19 12.46 37.52 .79 168 148 PEAK
1482400 43.09 54.00 -19.91 35.17 3219 12.46 37.52 0.79 250 194 Average 2 4524.00 48.91 54.60 -5.09 40.%9 32.19 12.46 37.52 079 108 148 Average

TEL : 886-3-327-0868

Page Number : C7 of C114
FAX : 886-3-327-0855
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Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg W - = il H
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C8 of C114

FAX: 886-3-327-0855
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Report No. : FR490210B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225 i
105, / 105,
875 875
PEAK 74
00 00
7] ! / 52! . )
Al W IRRRIIETY FITN VTS, e S i e bt R v
350 350
Peak
11 1.
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238468 52,36 74.00 -21.64 42,54 27,35 B.68 36.24 10.03 108 316 PEAK 1 43700 114,00 - - 103.96 27.50 8.78 36.26 10.83 109 316 PEAK
gl oB) gLl B
1225 1225
1
105, / 105,
875 875
00 / 00
AVG_54)
525 ] 525
R P i =
350 i e
Avg
11 1.
0 23354 23608 23862 41 w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:1.600kHz SWT:Auto + RBN:1060.060kHz VBW:1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 07541 4,93 54.00 -10.07 3413 27,35 B.66 36.24 10.03 108 316 AVERAGE 1 2437.00 110,80 ------ ------ 100,75 27,50 8.78 36.26 10.83 100 316 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

Level(BuVim)

14
14l)

1225

105,

o5
PEAK_BE 74

0.

) pt

Peak Blank

un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2498.55 52.34 74.60 -21.66 42.08 27.70 .39 36.28 10.03 108 316 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B75
:"I \

\mm VG BE 54

Avg Blank

un 24495 21622 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91260 02360 231630 HORTZONTAL
+ REN:1000. 06kHz VBi: 1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2498.43 42.00 54.60 -12.00 3L.66 27.70 .39 36.28 10.03 108 316 AVERAGE

TEL : 886-3-327-0868 Page Number : C10 of C114
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
gl oB) gLl B
105 05 1
105, /J\IM 105,
875 875
PEAK 74
704 J/ 70 ‘
* ;
s o I S @ il Rt
s diad L I PR ek
350 350
Peak
11 1.
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 138925 59.26 74.00 -14.74 49.47 2731 B.69 36.24 1003 158 129 PEM 1 43700 12131 ----mn -ooee 111,26 27.5¢ 8.78 36.26 10.83 159 129 PEAK
gl oB) gLl B
125 125 f
105, /fw 105,
875 875
00 f 00
AVG_54)
525 /‘N 525 =
P _WMMM&# P,_n""'u \L”‘“-‘-“““—*«-—m._m_w
—
% B
Avg
11 1.
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060kHz VBW:1.600kHz SWT:Auto + REN:1060.060kHz VBW:1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238557 S5L.65 54.80 -2.35 4134 27,3 B.68 36.24 10.03 158 129 AVERAGE 1 243700 117,03 ------ - 106,98 27.50 8.78 36.26 10.83 150 129 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

10f W\\H\_v\

o5 \
\\ PEAK_BE 74
mn

Peak Blank

un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2484.63 59.11 74.60 -14.89 45.83 27.65 8.87 36.27 10.03 158 129 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B75
70 \

AVG_BE_54

Avg Blank

un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91200 02360 231038 VERTICAL
+ REN:1000. 06kHz VBi: 1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2484.82 49.98 54.60 -4.02 39.78 27.65 8.87 36.27 10.03 158 129 AVERAGE

TEL : 886-3-327-0868 Page Number : C12 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
ygLevedBuVim) ypLevel(dBuvim)
1225 1225
1050 105,
815 815
PEAK 74| PEAK 74
700 ! 700
MG Q MG
525 4 me i 5 i m %
N —
260! 16
Peak = =
175 11!
Avg
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000 1500. 18000
Frequency (MHz) Frequency (MHz)
site: 03CH20-HY site : B3CH26-HY

Condition: PEAK 74 3m HF_91200 02360 231030 HORIZONTAL

Mz dBuV/m dBuV/m B dBV dB/m 0B dB B o deg
1 4B74.00 49.50 74.00 -24.41 41,33 3254 1255 37.56 @.68 358 35 PEAK
1 4B74.08 39.83 54.00 -14.17 31.62 32.54 12.55 37.56 @.68 358 35 Average
3 73108 49.67 74.00 -24.93 35.80 36.88 15.44 36.61 0.36 - -- PEAK

Condition: PEAK 74 3m HF_31280 02360 231030 VERTICAL

MMz dBuV/m dBuV/m B dRwV dB/m  dB dB
1 4574.00 54.44 74.60 -19.56 46.23 32.54 1255 37.56
1 457408 52.28 54.60 -1.72 44.67 32.54 1255 37.56
3 731L.0@ 47.92 74.60 -26.88 33.85 36.88 15.44 38.61

0.68 109 148 PEAK
0.68 188 148 Average
a3 .- - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C13 of C114




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg % T %l “
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : Cl4 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
1
105, 105,
875 875
\\ PEAK BE 74 PEAK 74
0 — (i
1
5 AL N B o 5! o : '
o ke i e v
350 350
Peak
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 8438 5276 74.00 -21.4 4249 2764 B.87 36.27 1003 358 1M PEM 1 2462.00 18773 ------ ------ 97.65 27.50 8.82 36.27 18.03 350 1M PEAK
gL 0B gLl B
1225 1225
1
105, 105,
875 875
00 00
o AVG_BE 54 25 AVG 54
\"xm,__‘“___ﬂj_w_w_ﬁ_d__ I L__..-«....,_mm-»-——"
350 350
Avg
11 1.
2462 24695 12 48 2494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:1.600kHz SWT:Auto + RBN:1060.060kHz VBW:1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 M87.69 42,46 54.00 -11.54 3216 27.68 8.87 36.28 10.03 358 134 AVERAGE 1 2462.00 105,61 ------ ------ 95.52 27.50 B8.83 36.27 18.83 350 134 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C15 of C114



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gL 0B gLl B
125 175 !
[
105, 105,
875 875
— PEAK BE 74 PEAK 74
00 SN 700 ‘
‘ N
. Mg isrtning 5! i oo
[ ek TR
350 350
Peak
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 28434 59.60 74.00 -14.40 4933 27.64 887 36.27 10.03 400 231 PEM 1 2462.00 119.57 ------ ------ 109.49 27.50 8.82 36,27 10.83 400 231 PEAK
gL 0B gLl B
105 15 ,
rm—o
105, 105,
875 875
00 00
o T AV BE 54 o 54
e i P S WJ’J’ r‘nw_
350 i et
Avg
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060kHz VBW:1.600kHz SWT:Auto + REN:1060.060kHz VBW:1.600kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 M87.76 50,79 54.00 -3.21 40.49 27.68 8.87 36.28 10.03 408 231 AVERAGE 1 2462.00 115.84 ------ ------ 105,75 27.50 8.83 36.27 10.83 400 231 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C114



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
1 HLMI{IIB!IVJIH] " Level {dBuVim)
1225 1225
1054 105
815 815
PEAK_74] PEAK 74
0.0, 1 700
o AVG_:;J o VG 54)
5 R PR e =
O b a2
Pt bt bt
260! 16
Peak - -
115 1.
Avg
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH28-HY
Condition: PEAK 74 3m HF_91280 02360 231030 HORIZONTAL Condition: PEAK 74 3m HF_31280 02360 231030 VERTICAL
Mz dBuV/m dBuV/m B dBV dB/m 0B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 492408 50.99 74.80 -23.01 42.57 3180 12.64 37.60 @.58 188 120 PEAK 1 4924.00 54.79 74.60 -19.21 46.37 32.80 12.64 37.68 0.5 108 148 PEAK
1 490400 47.70 54.60 -6.3% 39.28 32.80 12.64 37.68 @.58 188 120 Average 1 49408 52.61 54.80 -1.39 44,19 32.80 12.64 37.66 @.58 108 148 Average
3 7386.08 47.82 74.00 -26.18 33.98 36.66 15.52 35.67 .3 - -- PEAK 3 7386.0@ 47.69 74.60 -26.31 33.85 36.66 15.52 38.67 0.3 - -- PEAK
TEL : 886-3-327-0868 Page Number : C17 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg %l il i -
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C18 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
105, {\/\f 105,
875 \[\ 875
\ PEAK 74
00 ; 00
1 wa &)
2 \ . ) e iy EZ.WWW A IR T e "
350 350
Peak
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 2368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238930 5113 74.00 -22.87 4L 27,31 B.69 36.24 10.03 195 300 PEAK 1 2412.00 105,68 ------ ------ 95,70 2748 872 36.25 18.03 195 360 PEAK
gl oB) gLl B
1225 1225
105, 105, i
875 F\/\ vﬂ 875
00 } H 00
5251 \ 525 AVG_54)
%0 %0 e e,
Avg
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto + REN:1060.060kHz VBW:0.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.82 41,28 54.80 -12.77 3158 27.30 B.69 36.24 10.03 195 30D AVERAGE 1 M08 9820 ----mn -eee 83.23 27,48 8.72 36,15 10.83 195 300 AVERAGE

TEL : 886-3-327-0868 Page Number : C19 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225 1
105, f\/\ 105,
875 875
/ PEAK 74
700 y - 700
£ ;i e M 5! . \‘u“ btttk
- Voot oy
350 350
Peak
11 1.
0 2336, 2362, 2388, 414, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 389,95 6487 74.80 -9.13 55.09 2730 B.69 36.24 10.03 198 227 PEMK 1 241200 118,39 ----mn ---m- 108,37 27,50 8.74 36,25 10.83 199 227 PEAK
gl oB) gLl B
1225 1225
1
105, 105,
Ml
875 875
00 \ 00
AVG_54)
- I - |
—— I
T
%0 %0 e -
Avg
11 1.
0 2336, 2362, 2388, 414, 2440 1000 1400, 800, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto + REN:1060.060kHz VBW:0.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.95 52,58 54.00 -1.47 42,80 27,30 B.69 36.24 10.03 198 227 AVERAGE 1 241200 11075 ------ ------ 100,74 27,50 8.73 36.15 10.83 198 227 AVERAGE

TEL : 886-3-327-0868 Page Number : C20 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
gL 0Bim) L)
125 1225
1050 10
85 85
PEAK 74 PEAK 74
0 Bl
o MG 54 o ; " G 54
Peak " "
30 30
Avg 115 il
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ O3CHB-HY Site @ O3CHIB-HY
Condition: PEAK 74 3m HF 31260 62360 23163 HORTZONTAL Condition: PEAK 74 3m HF 3126 62368 23163 VERTICAL
W d/n Ve B G dn 8 8 B @ deg g/ e B G dn 8 @ B a deg
1 43400 4000 7480 -10.98 3610 309 1046 M52 AT - - PEAC 140400 4010 TAE0-.B1 3627 319 1246 WS A9 - - PEK
TEL : 886-3-327-0868 Page Number : C21of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg % il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C22 of C114

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225 i
105, / 105,
875 875
PEAK T4
4 ”/MJ’VF 09 f E
5! . M 5! P \« \ .
el ; " P i " "
350 350
Peak
11 1.
0 23354 23608 23862 e w1 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238696 50,75 74.00 -23.25 40.94 2733 869 36.24 1003 329 13 PEM 1 43700 11422 ------ - 104,18 27,50 8.7 36.26 10.83 329 133 PEAK
gl oB) gLl B
1225 1225
1
105, [/M 105,
875 875
00 / 00
,-/J A5
525 — 525 \
- [
%0 %0 e
Avg
11 1.
0 23354 23608 23862 e w1 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto + REN:1060.060kHz VBW:0.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238633 40.60 54.00 -13.40 30.79 27,3 B.68 36.24 10.03 329 133 AVERAGE 1 2437.00 105,48 ------ ------ 9544 2750 B8.77 36.26 10.83 329 133 AVERAGE

TEL : 886-3-327-0868 Page Number : C23 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental

g2l (B

1225

J“vw_w""\
105 \
65 .
PEAK_BE 74

700 Mggpabbn, M

0 B, it

30
Peak Blank

11!

Uy W05 U522 UT4S U4 500

Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2487.40 53.38 74.60 -20.62 43.09 27.67 8.87 36.28 10.03 319 133 PEAK

1o Letel [dBuVim)

Il
14l)

1225

08— =

B75 \\
AN

o VN VG BE 54
-
W ﬂ!’juvm
%
Avg Blank
1!
Uyt W05 62 U1y T4 20

Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91260 02360 231630 HORTZONTAL
+ RE:1000. 06kHz VBi:0.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2483.62 43.07 54.60 -10.93 32.81 27.64 .86 36.27 10.03 319 133 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C24 of C114
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gl oB) gLl B
|
1225 1225
105, 105,
875 875
PEAK 74
704 o 70 |
1 \%
025 ot prtnairisi g ™ 5! ,‘,.wj e "
, I PRI TETY & o ol
[
350 350
Peak
11 1.
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238442 5971 74.00 -14.29 49.88 27,36 B.68 36.24 10.03 248 15 PEM 1 437,00 123,15 ----mn -ooe 113,10 27,50 8.78 36.26 10.83 249 IS PEAK
gl oB) gLl B
1225 125 "
105, J/\ 105,
875 875
00 00
k AVG_54)
525 | 525 "
PP - _,/‘/J ———
350 il e
Avg
11 1.
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto + REN:1060.060kHz VBW:0.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238976 49.42 54.00 -4.50 39.64 27.30 B.69 36.24 10.03 248 15 AVERAGE 1 243700 116,24 ------ ------ 106,19 27.50 8.78 36.26 10.83 240 15 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C25 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

W

105, \\
B75

W\\u PEAK_BE 74

0. 1

LAY I
%WW )

5!

kil
Peak Blank

11!

431 1406 1622 U148 474 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2486.14 64.80 74.60 -9.20 5452 27.66 8.87 36.28 10.03 4@ 15 PEAK

gL 0B
125
10f /f\

o\

0.

. ] AVG_BE 54
I
350
Avg Blank
11
un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91200 02360 231038 VERTICAL
+ RE:1000. 06kHZ VBi:.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2485.95 52.24 54.60 -1.76 4L.96 27.66 8.87 36.28 10.03 248 15 AVERAGE

TEL : 886-3-327-0868 Page Number : C26 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
1 ML&V&I{IIBIIVJIH) 1 Level {dBuVim)
1225 1225
1.5 815
PEAK 74 PEAK 74
0.0, 0.0
o VG 54 o ) VG _54)
2 T Z T
N st
gy gt -
%0 30
Peak
115 11.
Avg
3000 6000. . 1 15000, 18000 3000 6000. . 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK_74 3m HF 91280 02360 231030 HORIZONTAL Conditien: PEAK_74 3m HF 912D 02360_231030 VERTICAL
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 487408 47.29 74.00 -26.71 39.08 32.54 12.55 37.56 @.68 385 196 PEAK 1 4874.00 50.51 74.80 -23.19 42.60 32,54 12.55 37.56 .68 169 149 PEAK
1 4B74.08 36.53 54.00 -17.47 28.32 3154 12.55 37.56 @.68 385 196 Average 1 4574.00 41.13 54.60 -12.87 32,92 32.54 1255 37.56 @.68 108 149 Average
30 73008 49.21 74.80 -24.79 35,14 36.88 15.44 35.61 @.36 36 210 PEAK 3 73IL.06 48.43 T4.60 -25.57 3436 36.88 15.44 38.61 @30 308 339 PEAK
4 731100 38.46 54.00 -15.54 24.39 36.85 15.44 38.61 @.36 360 210 Average 4 731180 38.49 54.00 -15.51 24.42 36.86 15.44 3B.61 0.36 300 339 Average
TEL : 886-3-327-0868 Page Number 1 C27 of C114

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Pol.

Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
ANG B4 ANG B4
~14.5G 528 7k
Avg %l il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
ANG B4 ANG B4
~18G 528 7k
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C28 of C114

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105, 105, !
/‘MM ’,,/'"'“«.
875 875
\m PEAK BE 74 PEAK 74
00 \Wﬂ 00
1
52, M\-w A - 5. TR
| it sttt e A
350 350
Peak
11 1.
2462 24695 12 48 2494 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 83,89 53.61 74.00 -20.39 43,3 27.64 887 36.27 1003 1ol MOPEM 1 2462.00 185,01 ------ ------ 94,92 27.50 8.8 36.27 l8.03 ol M PEAK
gL 0B gLl B
1225 1225
£ 1Y
10! 10! ]
875 875
00 \ 00
o AVG_BE 54 25 AVG 54
350 3B
Avg
11 1.
2462 24695 12 48 2494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto + REN:1060.060kHz VBW:0.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 MB350 825 54.00 -10.75 3299 27.64 B.86 36.27 10.03 101 44 AVERAGE 1 262,00 97,24 ------ ------ §7.15 27,50 8.83 36,17 10.83 101 44 AVERAGE

TEL : 886-3-327-0868 Page Number : C29 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
e
105, N 105,
875 875
PEAK BE 74 PEAK 74
704 o 1 70 ‘
N |
& a Ez.wma-..mu I YT ) AMWW* N o
350 350
Peak
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 283,55 6265 74.80 -11.35 5239 27.64 886 36.27 10.03 298 201 PEM 1 246200 11700 ----mn -ooee 107,02 27,50 8.83 36,27 10.83 295 201 PEAK
gL 0B gLl B
1225 1225
1
105, 105,
875 875
00 00
AVG_BE 54 \ A 54
* . . -
e S S = ——"
350 350
Avg
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto + REN:1060.060kHz VBW:0.750kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 MB350 52.42 54.00 -1.50 42,16 27.64 B.86 36.27 10.03 298 201 AVERAGE 1 2462.00 188,89 ------ ------ 98,79 27.50 B8.84 36.27 18.03 298 201 AVERAGE
TEL : 886-3-327-0868 Page Number : C30 of C114
FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
g 2 EBuVim) glEr )
1228 1225
1050 105
5 L&
PEAK 74 FEAK
0 ol
o ‘ 6 54 0 1 LY |
5 S P
e nmnn bt
[ %0
Peak %0
Avg 115 f
3000 6000, 900, 12000 15000 18000
3000 6000 9000. 12000, 15000, 18000 Frequency (MHz)
Frequency (Miiz)
) Site @ O3CHB-HY
Site : O30HDG-HY Condition: PEAK 74 3n HF_9128D 62360 23163 VERTICAL
Condition: PEAK 74 3n HF 91260 82360 231038 HORTIONTAL
- Mz dBuV/m dBuV/m  dB dBV dB/m  dB dB B o deg
Uiz dBul/n dBuV/n B BV B B B 4B o deg 1 400400 45.66 7400 -28.34 324 .80 1164 I6E 0.5 100 145 PEN
149400 45.06 7400 -18.74 36,84 3080 1.64 360 0.8 - - PEAK 149400 30.07 54.00-14.03 305 .80 12.64 37.68 058 100 145 Aversge
1 OTHGD 47.90 7480 -16.88 M08 36.66 1552 W67 033 - - PEAK 37600 4790 7460 -26.06 3410 %.66 1552 W67 0.3 - - PEK
TEL : 886-3-327-0868 Page Number : C31lof C114

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg % %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C32 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
5 5
10! /v Y, /,\ 10!
875 875
\ PEAK 74
00 00
./
5. Sttty A At af Migina] 52, Lot . b WMW Al
350 350
Peak
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 2368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.82 53.49 74.00 -20.51 4371 2730 8.69 36.24 10.03 147 326 PEMK 1 2412.00 187,32 ------ ------ 9731 27.50 873 36.25 10.03 147 326 PEAK
gl oB) gLl B
1225 1225
105, 105,
875 /—\\ ﬂ 875
00 } \ 00
525 \ 525 AVG_54)
1
KXl B
Avg
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.82 42,61 54.00 -11.39 32,83 27.30 8.69 36.24 10.03 147 326 AVERAGE 1 21200 99.07 -—----- ----m- 89.06 27,50 8.73 36,15 10.83 147 326 AVERAGE

TEL : 886-3-327-0868 Page Number : C330of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gl oB) gLl B
125 175 1
875 875
/ PEAK 74
70 70
700 1 M 700 L‘A
£ Ut 5! - ubJ‘ b
Lot . N
350 350
Peak
11 1.
0 2336, 2362, 2388, 414, 2440 1000 1400, 800, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 138943 63.66 74.00 -10.34 53.87 27.31 B.69 36.24 1003 178 229 PEMK 1 241200 119,39 ----mn -oooee 109.38 27,50 8.73 36,25 10.83 178 229 PEAK
gl oB) gLl B
1225 1225
1
105, /\/ n\ 105,
875 875
00 \\- 00
525 / 525 AVG_54)
AT e
—
350 i o
Avg
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 500, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW: 1000, 060KHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.5 52.01 54.80 -1.99 42,23 27.30 B.69 36.24 10.03 178 229 AVERAGE 1 2412.00 110,93 ------ ------ 100,92 27,50 8.73 36.15 10.83 178 229 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C34 of C114




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
L) o LEVEI (dBuVim)
1225 1225
1050 15
5 85
PEAK_74 PEAK 74
0 L
G MG
i 1 ! 4 & * e =
[— e WMWW“
30 bl
Peak
115 fl.
Avg
3000 6000, 9000. 12000, 16000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (Wz) Frequency (MHz)
Site  : G3CH2E-HY Site  : @3CH2E-HY
Condition: PEAK 74 3n HF 91260 2360 231030 HORIZONTAL Condition: PEAK 74 3n HF_9128D 62360 23163 VERTICAL
Mz dBul/n dBuV/n 0B BV dB/m 0B B B o deg Mz dBuV/m dBuV/n 0B dBWV dB/m B A3 4B m deg
1 47400 4469 7460 -29.31 36.48 3054 1255 356 @.68 -~ - PEAC 1 4TA00 5035 TAB0 1365 4204 3154 1255 IMS6 068 100 145 PEAC
2 LG 4B.51 TAGE 2549 .44 3688 1544 6L 036 151 24 PEA 1 4TA00 4008 5400 -13.70 3267 3054 1255 IM56 0.68 109 145 Average
3 731108 48.20 54.08 -13.80 26.13 36.83 15.44 3B.61 0.3 151 24 Rverage 3 7311.80 47.36 74.80 -26.14 33.79 3.8% 15.44 33.61 0.36 - -- PEAK
TEL : 886-3-327-0868 Page Number : C35 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg % ] il
118 1A
1un 1475, 148 14480, 1444, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C36 of C114

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
15 105 1
""“‘”ww(mmu\
875 875
\M PEAK BE 74 PEAK 74
00 00
\H“w J
5, . L . 52! ol | 4
v L Abonse i
350 350
Peak
11 1.
2462 24695 12 48 2494 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 M0 5247 74.00 -21.53 4220 2764 B.86 36.27 1003 244 133 PEM 1 2462.00 183.05 ------ ------ 9297 27.50 B8.82 36.27 18.03 44 133 PEAK
gL 0B gLl B
1225 1225
105, 105,
1
LA 5
00 \ 00
o AVG_BE 54 s AVG_54)
S L
30 oprm= =
Avg
11 1.
2462 24695 12 48 494 2500 1000 1400, 1800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 8355 42,25 54.00 -11.75 3199 27.64 B.86 36.27 10.03 244 133 AVERAGE 1 262,00 9404 -—---mn -ooee 8406 27.50 8.82 36,17 10.83 244 133 AVERAGE

TEL : 886-3-327-0868 Page Number : C37 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental
gL 0B gLl B
125 125 |
| e
105, ke \\h 105,
875 875
M”‘»\ PEAK BE 74 PEAK 74
00 ‘ 00
@ MM W Y ) 52! ooty
P L R TR PRl !
350 350
Peak
11 1.
2462 24695 12 48 2494 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 MB3.89 6430 7400 -9.70 5403 27.64 B.87 36.27 10.03  3e4 203 PEM 1 2462.00 116,92 ------ ------ 106,83 27.50 8.83 36.27 10.83 304 203 PEAK
gL 0B gLl B
1225 1225
1
105, 105,
875 f\ 875
00 00
o AVG_BE 54 s AVG_54)
~ I
350 il e
Avg
11 1.
2462 24695 12 48 2494 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060KHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 283,58 52.42 54.00 -1.50 42,16 27.64 B.86 36.27 10.03 304 203 AVERAGE 1 2462.00 18878 ------ ------ 9861 27.50 B8.83 36.27 10.83 304 203 AVERAGE

TEL : 886-3-327-0868 Page Number : C38 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
105, [W-‘ s \ 105,
875 875
\ PEAK 74
00 00
J
55— e ™ ™\ 52!
e '&“MV‘ n | hy " I Ll
350 350
Peak
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 2368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238904 55.62 74.00 -18.30 45.83 27.31 8.69 36.24 10.03 158 149 PEMK 1 2412.00 188,75 ------ ------ 98,74 27.50 873 36.25 18.03 150 149 PEAK
gl oB) gLl B
1225 1225
105, 105, i
s VAT s
00 \ 00
\ AVG_54)
525 525
~ N I
350 kY oo
Avg
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 500, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 HORIZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.95 45.59 54.00 -B.41 35.81 27.30 B.69 36.24 10.03 158 149 AVERAGE 1 21200 93.46 ------ ------ 83.45 27,50 8.73 36,15 10.83 150 149 AVERAGE

TEL : 886-3-327-0868 Page Number : C39 of C114
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105, \ 105,
875 875
/ 1«\ PEAK 74
00 w{/ \\rm 00
(%] b M»u.wfrr 5! L .J Lm I
W’J‘U’"k " A Aask o T
350 350
Peak
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 388,52 63.25 74.60 -10.75 S53.46 27.31 .69 36.24 10.03 168 132 PEAK 1 241200 117.86 ------ ------ 187.64 27.50 8.74 36.25 10.83 168 132 PEAK
gl oB) gLl B
1225 1225
1
105, / \ 105,
875 875
00 & 00
=~
s i s AVG_54)
— ] N
350 i o
Avg
11 1.
0 2336, 2362, 2388, 44, 2440 1000 1400, 1800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW: 1000, 060KHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 1389.17 52.62 54.60 -1.38 42.83 27.31 .69 36.24 10.03 168 132 AVERAGE 1 2412.00 109,83 ------ ------ 99.65 27.48 B8.72 36.25 10.83 160 132 AVERAGE
TEL : 886-3-327-0868 Page Number : C40 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
. Level (1Buvim) . Level [1BuVim)
125 1225
1050 10
85 85
PEAK 74 PEAK 74
0 Bl
MG MG
525 1 e 4 525 1 T ot i
Wwﬂw“’w W gt
Peak " "
30 30
Avg 115 il
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ O3CHB-HY Site @ O3CHIB-HY
Condition: PEAK 74 3m HF 31260 62360 23163 HORTZONTAL Condition: PEAK 74 3m HF 3126 62368 23163 VERTICAL
W d/n Ve B G dn 8 8 B @ deg g/ e B G dn 8 @ B a deg
1 43400 44.3) 7400 -10.63 6.0 309 1046 352 AT - - PEAC 1 4BA00 4057 TAE0-10.03 3665 110 1246 WS A9 - - PEK
TEL : 886-3-327-0868 Page Number : C41 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg % il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C42 of C114

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
105, /‘W 105,
875 875
PEAK 74
704 70 ‘
i P byl oo
350 350
Peak
11 1.
0 23354 23608 23862 41 w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238633 5138 74.00 -22.67 4L57 27,3 B.68 36.24 10.03 408 133 PEM 1 243700 189,18 ------ ------ 99,13 27.50 878 36.26 10.03 400 133 PEAK
gl oB) gLl B
1225 1225
105, 105, 1
875 (—\/ 875
00 00
AVG_54)
525 P 05 E
- J N
30 B —
Avg
11 1.
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 138595 39.99 54.00 -14.00 30.18 27,3 B.68 36.24 10.03 400 133 AVERAGE 1 2437.00 18102 ------ ------ 90,97 27.50 878 36.26 10.83 400 133 AVERAGE
TEL : 886-3-327-0868 Page Number : C43 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental

Level(BuVim)

14
14l)

1225

105, Pl o gl

o5 \
WM PEAK_BE 74
:"I b

- Sy
"o, 1
52! Vit e
%0
Peak Blank
1!
U 1495 U622 UTAR UiTA 250
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2488.79 5401 74.60 -19.99 43.78 27.69 8.87 36.28 10.03 408 133 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

Iﬂ.'/_\"

0.

AVG BE 54
- 1
e
%0
Avg Blank
11
Uy 146 1622 14 a4 0

Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91260 02360 231630 HORTZONTAL
+ REN:1000. 06kHz VBi:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2489.04 43.13 54.00 -10.87 32.82 27.69 8.87 36.28 10.03 408 133 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C44 of C114
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gl oB) gLl B
1
105 /ﬂ\N 15
105, 105,
0 Mﬂ s J
PEAK T4
4 ﬂ 09 \ E
1 \«M
o i 5! o Mo it
W’A’ " et il WW "
350 350
Peak
11 1.
0 23354 23608 23862 41 w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.38 60,74 74.00 -13.26 50.95 27.31 869 36.24 10.03 28 3 PEAK 1 243700 123,65 ------ ------ 113,59 27,50 8.79 36.26 lo.e3 28 3 PEAK
gl oB) gLl B
1225 1225 i
10( }l/_\ 1“f
875 875
00 00
s | s \ AVG_54)
e dl w\"——m.ﬁ,_,_,_,_n
e
350 e s S
Avg
11 1.
0 23354 23608 23862 e w1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060KHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.50 50.27 54.80 -3.73 40.49 2730 869 36.24 1003 28 3 AVERAGE 1 43700 11543 ----mn -ooee 105,38 27.50 8.78 36.26 l0.03 28 3 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C45 of C114



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

T

105, \M

15 My

. WW PEAK_BE 74,
o W%W%M%

™)

Peak Blank

un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2489.79 6433 74.00 -9.67 5400 27.70 8.83 36.28 10.03 28 3 PEAK

1o Letel [dBuVim)

Il
14l)

1225
105, \/\
B75

. i

- 1 AVG_BE 54
i ! "]
350
Avg Blank
11
un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91200 02360 231038 VERTICAL
+ REN:1000. 06kHz VBi:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2489.86 52.80 54.60 -1.20 42.47 270 8.83 36.28 10.03 28 3 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C46 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
1 4ﬂLt}ilel{dB!l\mn] 1 Level {dBuVim)
1225 1225
1050 105
1.5 815
PEAK 74 PEAK 74
0.0, | 0.0
A\‘Gﬂj AVG
T 2 : = Iy
-
(A .
%0 30
Peak
115 11.
Avg
3000 6000. . 1 15000, 18000 3000 6000. . 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK_74 3m HF 91280 02360 231030 HORIZONTAL Conditien: PEAK_74 3m HF 912D 02360_231030 VERTICAL
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 487408 47.39 74.00 -26.61 39.18 32,54 12.55 37.56 @.68 294 193 PEAK 1 4874.00 51.33 74.80 -22.67 43.12 32,54 12.55 37.56 @.68 169 148 PEAK
1 4B74.08 36.91 54.00 -17.69 28.7@ 31.54 12.55 37.56 @.68 294 193 Average 1 4574.00 41.03 54.60 -12.97 32,82 32.54 12.55 37.56 @.68 108 148 Average
3 731008 45.89 74.00 -25.11 34.82 36.88 15.44 35.61 @.36 188 311 PEAK 3 731L.06 48.08 74.60 -25.92 34.61 36.88 15.44 38.61 @30 208 151 PEAK
4 731100 38.36 54.00 -15.64 24.29 36.85 15.44 38.61 @.36 160 311 Average 4 731180 38.29 54.00 -15.71 24.22 36.86 15.44 3B.61 0.36 200 151 Average

TEL : 886-3-327-0868 Page Number 1 C47 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg % | %l -
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg % il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C48 of C114

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR490210B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
1050,z 15 !
™
875 875
PEAK_BE T4 PEAK T4
4 *, — 09 E
1
ik Mw il e, 1 52, B i A h
350 350
Peak
11 1.
2462 24695 12 48 2494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2839 5481 74.00 -19.19 44,54 27.64 887 36.27 1003 33 136 PEM 1 2462.00 104,48 ------ ------ 9432 27.50 8.8 36.27 18.03 3 136 PEAK
gL 0B gLl B
1225 1225
105, 105, ;
A
875 875
00 \ 00
AVG_BE 54 AVG_54)
52! ] 525
M e IR PN | |
350 Y o
Avg
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 MB3.62 4350 54.00 -10.20 33.54 27.64 B.86 36.27 10.03 337 136 AVERAGE 1 262,00 95.86 ------ ------ 85.77 27,50 8.83 36,17 10.83 337 135 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C49 of C114
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225 1
WM
105 W\ 105
875 875
W"“«A\ PEAK BE 74 PEAK 74
00 00
5 MMWM ot Sy 5! . L
[ A bl AR "
350 350
Peak
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 28469 65.42 74.00 -B.58 5514 27.65 8.87 3627 .03 W 3 PEAK 1 2462.00 118.06 ------ ------ 107,97 7.5 8.83 36.27 la.e3 297 3 PEAK
gL 0B gLl B
1225 1225
1
105, 105,
875 A 875
00 00
o AVG_BE 54 s AVG_54)
T R L—.___.—o—'
350 ki oo
Avg
11 1.
2462 24695 12 48 494 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060KHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 248450 52,73 54.00 -1.27 4246 27.64 887 3627 .03 W 3 AVERAGE 1 2462.00 188,16 ------ ------ 98,07 27.50 8.83 36.27 .3 W 3 AVERAGE
TEL : 886-3-327-0868 Page Number : C50 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
1 ML&V&IWB!IVJIH) " Level (dBuVim)
1225 1225
1054 105
415 815
PEAK 74 PEAK 74
0.0 0.0,
o AVG 54 o AVG 54
J) ] 7 TR =2 i ‘ it i e
WWWWM WWM - g
0 30
Peak
115 1.
Avg
3000 6000. 9000. 12000, 15000, 18000 3000 6000. 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
site : 030H20-HY site @ B30H26-HY
Condition: PEAK 74 3m HF_91200 02368 231030 HORIZONTAL Condition: PEAK 74 3m HF_3128D 02360 231030 VERTICAL
Mz dBuvfm dBuV/n B BV dB/m B A8 A8 m  deg Mhz dBui/m dBuV/n  dB BV dB/m B A8 A8 m  deg
1 492408 44.9% 74.00 -29.10 36.48 32.80 12.64 37.68 @.58 - -- PEAK 1 4924.00 44.96 74.60 -29.84 36.54 32.80 1284 37.68 0.58 - -- PEAK
1 7386.08 48.22 74.00 -25.78 34.3F 36.66 15.52 35.67 0.3 6@ 299 PEAK 1 7386.00 48.54 74.60 -25.46 3470 36.66 15.52 38.67 .33 308 169 PEAK
3 7386.00 37.83 54.60 -16.12 24.84 36.66 15.52 38.67 0.3 300 250 Average 3 73B6.00 37.91 54.00 -16.09 24.07 36,66 15.52 38.67 0.3 308 109 Average
TEL : 886-3-327-0868 Page Number : C51 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg %l _ %l -
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C52 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105, 105, :
875 )f‘/ 875
/ | PEAK 74
704 70 ‘
w |
8, T ——— i R e e -
350 350
Peak
11 1.
0 213324 23548 M2 23996 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238930 5436 74.00 -19.64 4457 2731 B.69 36.24 1003 208 323 PEM 1 242200 182,22 ------ ------ 9221 27.50 873 36.25 18.03 200 323 PEAK
gL 0B gLl B
1225 1225
105, 105,
1
875 875
00 f/ 00
5251 525 AVG_54)
L j\] e s
% 7 o= e —
Avg
11 1.
0 213324 23548 M2 23996 un 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 138941 43,54 54.00 -10.46 3375 27.31 B.69 36.24 10.03 208 323 AVERAGE 1 M. 9.3 - - 83,31 27,50 8.75 36,15 10.83 200 323 AVERAGE

TEL : 886-3-327-0868 Page Number : C53 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental

Level(BuVim)

14
14l)

1225

105,

o5
\ PEAK_BE 74
70

5 B e empepen S
310
Peak Blank
17!
U0 wis U532 M58 Updd 50
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2492.82 50.47 74.60 -23.53 40.14 27.70 8.83 36.28 10.03 208 323 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B75

0.0 \
\ AVG_BE_54

52!

S— 1
310
Avg Blank
17!
U0 wis U532 M58 Updd 50
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91260 02360 231630 HORTZONTAL
+ REN:1000. 06kHz VBi:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 491,65 39.63 54.60 -14.37 29.38 27.70 .83 36.28 10.03 208 323 AVERAGE

TEL : 886-3-327-0868 Page Number : C54 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225 .
105, M M, 'N’M\ 106
875 f/ 875 \
\ PEAK 74
704 1 70 ‘
[¥] A ey M W 5! — ““‘LM I .
| yar o bbb
350 350
Peak
11 1.
0 23324 23548 M2 23996 un 1000 1400, 1800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 389,18 62.86 74.00 -11.14 53.07 27.31 8.69 36.24 10.03 158 230 PEM 1 242200 113,63 ------ ------ 103.60 27.50 .75 36.25 10.83 159 230 PEAK
gL 0B gLl B
1225 1225
105, f\/_\ 105, 1
875 875
00 j 00 \
s s I AVG_54)
i
U S A
30 Bpm e
Avg
11 1.
0 23324 23548 M2 23996 un 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060KHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238840 5201 54.00 -1.99 42,21 27.32 B.69 36.24 10.03 158 230 AVERAGE 1 242200 185,36 ------ ------ 95,33 27.50 875 36.25 10.83 150 230 AVERAGE

TEL : 886-3-327-0868 Page Number : C55 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225
A5, o fiT

N M \
B75

0.

- T
52! MWM& M \_.»j ”

PEAK_BE 74

Peak Blank

un X 1532 24688 24p44 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2489.00 56.45 74.60 -17.55 46.14 27.69 8.87 36.28 10.03 158 230 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

HVANYA
. \

AV BE 54
2 1
N
i
Avg Blank
11
un U5 1532 1688 B4 20

Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91200 02360 231038 VERTICAL
+ REN:1000. 06kHz VBi:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 249,25 45.45 54.60 -8.55 35.12 27.70 .83 36.28 10.03 158 230 AVERAGE

TEL : 886-3-327-0868 Page Number : C56 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
105, /ﬂ 105,
875 875
/ PEAK 74
00 00
254 BY Y s \W
s T ) Lo hilind . P o
350 350
Peak
11 1.
0 23354 23608 23862 4 w1 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 241161 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 241101 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.30 54,48 74.00 -19.60 4488 27,39 B.69 36.24 9.68 158 M PEM 1 2437.00 186,14 ------ ------ 9,45 27.50 877 36.26 9.68 150 M PEAK
gl oB) gLl B
1225 1225
105, 105, 1
875 i 875
00 ] 00 (
) , " | -
1
%0 L e =
Avg
11 1.
0 23354 23608 23862 e w1 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 241101 HORTZONTAL Condition: AVG 54 3n HF_91200 02368 241161 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 138988 4377 54.00 -10.23 .4 2740 B.69 36.24 9.68 158 44 AVERAGE 1 43700 98.36 ------ ------ 83.65 27,52 8.7 36,16 9.68 158 44 AVERAGE

TEL : 886-3-327-0868 Page Number : C57 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gL 0B
1225
Y
875
PEAK BE 74
00 N
1
1 NP s
350
Peak Blank
11
un 24495 21622 U748 24074 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 241161 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHZ SKT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 MB4.12 5330 74.00 -20.70 43.08 27.%4 887 36.27 9.68 158 M PEM
gL 0B
1225
105,
875
00
\ AVG_BE 54
i 1
\_/ﬁ\_//_ e
350
Avg Blank
11
un 24495 21622 U748 24074 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91260 02360 241161 HRTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 MB35 4378 54.00 -10.30 33.49 27.%4 B.86 36.27 9.68 158 44 AVERAGE
TEL : 886-3-327-0868 Page Number : C58 of C114

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210B

FAX: 886-3-327-0855

Pol. Vertical Fundamental
gl oB) gLl B
125 125 f
10( / /M\\\ 1“F
815 5
/ PEAK 74
00 ’ 700 ‘
b AL
b b A
30 350
Peak
11 1.
Al 2354 2608 23862 UM un 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 241161 VERTICAL Condition: PEAK 74 3m HF 912D 02360 241101 VERTICAL
+ RBW: 1000, 060KHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.50 63.53 74.60 -10.47 5401 27.39 .69 36.24 9.8 158 233 PEAK 1 2437.00 117,10 ------ ------ 167.38 27.60 8.78 36.26 9.68 156 233 PEAK
gl oB) gLl B
1225 1225
1
105 [ 105 ”‘
815 5
00 / 00 \
LM VG54
525 525
T R e N WV %\%W
30 Jlmee ]
Avg
11 1.
Al 2354 2608 2862 UM uin 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 241101 VERTICAL Condition: AVG 54 3n HF_91200_2368_241161 VERTICAL
+ RBW:1000.060KHz VBW:0.200kHz SKT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 2389.88 52.23 54.60 -1.77 4278 27.40 .69 36.24 9.8 158 233 AVERAGE 1 2437.00 109,13 ------ ------ 99.33 27.60 8.78 36.26 9.68 150 233 AVERAGE
TEL : 886-3-327-0868 Page Number : C59 of C114



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

Ve

w5
M“*\ PEAK BE 74
:"I

: DR

Peak Blank

un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 241161 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHz SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 249.50 63.96 74.60 -10.04 53.68 25.80 .83 36.28 9.68 158 233 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B75

; .

1 AVG_BE_54

Avg Blank

un 24495 62 U748 24074 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91200 02360 241161 VERTICAL
+ REN:1000. 06kHz VBi:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 2499.05 52.81 54.60 -1.19 42,53 25.80 8.83 36.28 9.8 158 233 AVERAGE

TEL : 886-3-327-0868 Page Number : C60 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Vertical
1 ML&V&I{HBIIVJIH] 1 Level {dBuVim)
1225 1225
1050 105
1.5 815
PEAK 74 PEAK 74
704 ' g !
AYVG (A ) G Q
525 7 o > v 7 i
T
WWW WWWWW
%0 30
Peak
115 11.
Avg
3000 6000. . 1 15000, 18000 3000 6000. . 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK_74 3m HF 91280 02360 231030 HORIZONTAL Conditien: PEAK_74 3m HF 912D 02360_231030 VERTICAL
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 487408 45.45 74.00 -28.55 37.24 32,54 12.55 37.56 @.68 118 120 PEAK 1 4874.00 50.11 74.80 -23.89 41.9 32,54 12.55 37.56 .68 160 148 PEAK
1 4B74.08 35.64 54.00 -18.36 27.43 3154 12.55 37.56 @.68 118 120 Average 1 4574.00 39.31 54.60 -14.69 31,10 32.54 1255 37.56 @.68 108 148 Average
3 731008 48.39 74.00 -25.61 34,32 36.85 15.44 35.61 @.36 208 178 PEAK 3 73IL.06 48.26 T74.60 -25.74 3419 36.88 15.44 38.61 @30 208 399 PEAK
4 731100 38.38 54.00 -15.62 24.31 36.86 15.44 38.61 @.36 200 178 Average 4 731180 38.36 54.00 -15.64 24.29 36.85 15.44 3B.61 0.36 200 359 Average

TEL : 886-3-327-0868 Page Number : C61 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg % 7 B
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL : 886-3-327-0868 Page Number : C62 of C114

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105, 105,
875 {” 875
/ PEAK 74
00 / 00
5 : ; g ¥y il EZ'W i g gl it | “
350 350
Peak
11 1.
0 23384 23668 23952 24035 2145 1000 1400, 500, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL Condition: PEAK 74 3m HF 9120 02360 23130 HORTZONTAL
+ RBW: 1000, 060KHz VBN:3000.808KkHz SKT:Auto + REN:1060.060kHz VBN: 3600, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 81625 50.93 74.00 -23.07 4L47 2710 855 36.22 1003  lee 47 PEM 1 452,00 99.93 ----mn -oeee 89.85 27,50 8.8l 36.26 10.83 1@ 47 PEAK
gL 0B gLl B
1225 1225
105, 105,
|
875 875 I
00 { 00 \
) / - R
! NI A, PR L.._
30 B —
Avg
11 1.
0 23384 23668 23952 24035 2145 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 231030 HORTZONTAL Condition: AVG 54 3n HF_91200_2368_231030 HORTZONTAL
+ RBW:1000.060kHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238356 39.89 54.00 -14.11 30.06 27.36 8.6 36.24 10.03 108 47 AVERAGE 1 452,00 9132 ----m- ---oe- 8125 27.50 8.8l 36,17 10.83 108 47 AVERAGE

TEL : 886-3-327-0868 Page Number : C63 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Horizontal Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE T4
:"I \% -

) N

Peak Blank

2457 615 N2 2808 24904 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 231030 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 249318 52.96 74.60 -21.84 42.63 27.70 .83 36.28 10.03 108 47 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

15 o \“\
70

AVG_BE_54

Avg Blank

2457 615 N2 2808 24904 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91260 02360 231630 HORTZONTAL
+ REN:1000. 06kHz VBi:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 484,02 42,73 54.00 -11.27 32.46 27.64 .87 36.27 10.03 108 47 AVERAGE

TEL : 886-3-327-0868 Page Number : C64 of C114
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
|
105, Xﬁ" ‘VM 106 ‘
875 875
/ I PEAK 74
700 700 ‘
| J \
L WA 7] i | ot
WA AL w 4 i A Lo ety L
350 350
Peak
11 1.
0 23384 23668 23952 24035 2145 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL Condition: PEAK 74 3m HF 912D 02360 231030 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto + REN:1060.060kHz VBN: 3000, 80kHz ST:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 238526 5468 74.00 -19.37 44,86 27,35 8.68 36.24 10.03 164 119 PEM 1 245200 11185 ------ ------ 101,78 27.5¢ 8.80 36.26 10.83 164 119 PEAK
gL 0B gLl B
1225 1225
15 105 !
875 f\/\’ 875
00 } 00
s / s AVG_54)
[
30 B —
Avg
11 1.
0 23384 23668 23952 24035 2145 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF 912D 02360 23130 VERTICAL Condition: AVG 54 3n HF_91200 02368 231030 VERTICAL
+ RBW:1000.060KHz VBW:0.200kHz SWT:Auto + REN:1060.060kHz VBW:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 230569 43.67 54.00 -10.33 33.86 27,3 B.68 36.24 10.03 164 119 AVERAGE 1 245200 183,61 ------ ------ 93.54 27.50 B8.80 36.26 10.03 164 119 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C65 of C114



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210B

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

105, g P i

o5 \
M\ PEAK_BE 74
:"I

i W\\% .
o M Vi
%0

Peak Blank
11
U5 1615 una 418 U4 0

Frequency (MHz)

Site @ G3CH20-HY
Condition: PEAK BE 74 3n HF_91200 02368 23103 VERTICAL
+ RE: 1000, 068kHz VBi: 3800, 000kHZ SHT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 248459 63.52 74.60 -10.45 53.24 27.65 8.87 36.27 10.03 164 119 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

TN

875

0.

1 AVG_BE_54

Avg Blank

2457 615 N2 2808 24904 2500
Frequency (MHz)

Site @ G3CH20-HY
Condition: AVG BE 54 3n HF 91200 02360 231038 VERTICAL
+ REN:1000. 06kHz VBi:0.200kHz SWT:Auto
Mz dBuV/m dBuV/m  dB dBW dB/m B OB dB o deg
1 48517 50,74 54.60 -1.26 42.46 27.65 8.87 36.27 10.03 164 119 AVERAGE

TEL : 886-3-327-0868 Page Number : C66 of C114
FAX : 886-3-327-0855





